

Atlas Tube Arkansas
 6651 E Hwy 137
 Blytheville Arkansas USA
 72315
 Tel:
 Fax:

Atlas Tube
 A DIVISION OF ZEKELMAN INDUSTRIES

REF B/L: 81136859
 Date: 02/13/2023
 Customer: 1746

P.O. Box 9607
 HOUSTON TX 77213
 USA

UNITED MILLIRON LANE
 HOUSTON TX 77029
 USA

MATERIAL TEST REPORT

Material: 10.0x6.0x500x48"0(1x1) Material No: 100060500 Made in: USA
 Melted and Poured in: USA

Sales Order: 1865335 Purchase Order: SSW132469

Heat No	C	Mn	P	S	SI	Al	Cu	CB	Mo	NI	Cr	V	Ti	B	N	Ca
22151531	0.210	0.770	0.012	0.001	0.040	0.036	0.090	0.001	0.012	0.040	0.060	0.004	0.001	0.0002	0.0079	0.0023
Bundle No	PCs	Yield	070260 Psi	Tensile	Eln:2In	36 %				Certification	ASTM A500-21 GRADE B&C			CE: 0.37		
M500455603	1	070260 Psi	084019 Psi	084758 Psi	26 %											
Heat	MILL	Yield	073912 Psi	Tensile	Eln:2In	26 %				Certification	ASTM A500-21 GRADE B&C			CE: 0.37		
22151531	BIGRIVER	073912 Psi	084758 Psi	084758 Psi	26 %											
Material Note:																
Sales Or. Note:																

Material: 3.0x3.0x313x40"0(6x3) Material No: 300303134000 Made in: USA
 Melted and Poured in: USA

Sales Order: 1874912 Purchase Order: SSW132469

Heat No	C	Mn	P	S	SI	Al	Cu	CB	Mo	NI	Cr	V	Ti	B	N	Ca
22173802	0.220	0.770	0.013	0.003	0.020	0.026	0.080	0.001	0.010	0.040	0.030	0.003	0.000	0.0000	0.0067	0.0022
Bundle No	PCs	Yield	073912 Psi	Tensile	Eln:2In	26 %				Certification	ASTM A500-21 GRADE B&C			CE: 0.37		
M400225847	18	073912 Psi	084758 Psi	084758 Psi	26 %											
Heat	MILL	Yield	073912 Psi	Tensile	Eln:2In	26 %				Certification	ASTM A500-21 GRADE B&C			CE: 0.37		
22173802	BIGRIVER	073912 Psi	084758 Psi	084758 Psi	26 %											
Material Note:																
Sales Or. Note:																

Authorized by Quality Assurance *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1



Atlas Tube Arkansas
 6651 E Hwy 137
 Blytheville Arkansas USA
 72315
 Tel:
 Fax:



REF.B/L: 81136859
 Date: 02/13/2023
 Customer: 1746

MATERIAL TEST REPORT

HOUSTON TX 77213
 USA

HOUSTON TX 77029
 USA

Material: 3.0x3.0x313x40*0(6x3).

Material No: 300303134000

Made in: USA
 Melted and Poured in: USA

Sales Order: 1874912

Purchase Order: SSW132469

Heat No	C	Mn	P	S	SI	Al	Cu	Cb	Mo	NI	Cr	V	TI	B	N	Ca
22162911	0.210	0.750	0.008	0.002	0.020	0.031	0.120	0.000	0.017	0.050	0.040	0.002	0.001	0.0001	0.0070	0.0020

Bundle No	PCs	Yield	Tensile	Eln.2in	Certification	CE
M400223926	18	071234 Psi	085151 Psi	33 %	ASTM A500-21 GRADE B&C	0.36

Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
22162911	BIGRIVER	Osceola,AR	EAF	76.00%	95.00%	5.00 %	75%	500

Material Note:

Material: 6.0x6.0x250x40*0(3x3).

Material No: 600602504000

Made in: USA
 Melted and Poured in: USA

Sales Order: 1879546

Purchase Order: SSW133564

Heat No	C	Mn	P	S	SI	Al	Cu	Cb	Mo	NI	Cr	V	TI	B	N	Ca
22139982	0.210	0.720	0.010	0.005	0.040	0.038	0.080	0.000	0.009	0.040	0.040	0.002	0.000	0.0000	0.0080	0.0019

Bundle No	PCs	Yield	Tensile	Eln.2in	Certification	CE
M500453147	9	065045 Psi	079932 Psi	32 %	ASTM A500-21 GRADE B&C	0.35

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1



Atlas Tube Arkansas
 6651 E Hwy 137
 Blytheville Arkansas USA
 72315
 Tel:
 Fax:

Atlas Tube
 A DIVISION OF ZEKELMAN INDUSTRIES

REF: 81136859
 Date: 02/13/2023
 Customer: 1746

MATERIAL TEST REPORT

12000 SOUTHWEST
 HOUSTON TX 77213
 USA

8413 Clinton Drive
 HOUSTON TX 77029
 USA

Material: 6.0x6.0x250x40*0(3x3).

Material No: 600602504000

Made in: USA
 Melted and Poured in: USA

Sales Order: 1879546

Purchase Order: SSW133564

Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
22169362	0.210	0.720	0.009	0.002	0.020	0.029	0.090	0.001	0.009	0.040	0.040	0.002	0.000	0.0001	0.0061	0.0022

Bundle No: M500453131
 PCs: 9
 Yield: 063645 Psi
 Tensile: 076827 Psi
 Eln.2in: 30 %
 Certification: ASTM A500-21 GRADE B&C

Heat: M500453131
 MILL: Osceola,AR
 Method: Recycled Content 76.00%
 Post Consumer: 95.00%
 Pre-Consumer (Post Industrial): 5.00 %
 % Harvested: 75%
 Within Miles of Location: 500

Material Note:
 Sales Or. Note:

Material No: 600602504000
 Purchase Order: SSW133564
 Made in: USA
 Melted and Poured in: USA

Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
21163641	0.220	0.750	0.012	0.001	0.040	0.029	0.100	0.001	0.017	0.050	0.060	0.003	0.000	0.0000	0.0082	0.0016

Bundle No: M500411655
 PCs: 9
 Yield: 060001 Psi
 Tensile: 077142 Psi
 Eln.2in: 34 %
 Certification: ASTM A500-21 GRADE B&C

Heat: M500411655
 MILL: Osceola,AR
 Method: Recycled Content 76.00%
 Post Consumer: 95.00%
 Pre-Consumer (Post Industrial): 5.00 %
 % Harvested: 75%
 Within Miles of Location: 500

Material Note:
 Sales Or. Note:

Authorized by Quality Assurance *Jason Richard*
Jason Richard
 The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements.
 CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1



Atlas Tube Arkansas
 6651 E Hwy 137
 Blytheville Arkansas USA
 72315
 Tel:
 Fax:



REF. B/L: 81136859
 Date: 02/13/2023
 Customer: 1746

Box 9607
 HOUSTON TX 77213
 USA

Union Drive
 HOUSTON TX 77029
 USA

MATERIAL TEST REPORT

Material: 6.0x6.0x500x32.0(3x1).

Material No: 600605003200

Made in: USA
 Melted and Poured in: USA

Sales Order: 1875974

Purchase Order: SSW132469

Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	NI	Cr	V	Ti	B	N	Ca
22156611	0.210	0.760	0.008	0.003	0.040	0.029	0.090	0.001	0.014	0.040	0.040	0.003	0.001	0.0003	0.0065	0.0023

Bundle No: 3
 Yield: 064276 Psi
 Tensile: 079641 Psi
 Eln.2in: 34 %
 Certification: ASTM A500-21 GRADE B&C

Heat: 22156611
 MILL: BIGRIVER
 Mill Location: Osceola,AR
 Method: EAF
 Recycled Content: 76.00%
 Post Consumer: 95.00%
 Pre-Consumer (Post Industrial): 5.00 %
 % Harvested: 75%
 Within Miles of Location: 500

Material Note:

Material: 6.0x6.0x500x32.0(3x1).

Material No: 600605003200

Made in: USA
 Melted and Poured in: USA

Sales Order: 1875974

Purchase Order: SSW132469

Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	NI	Cr	V	Ti	B	N	Ca
22135671	0.220	0.830	0.012	0.002	0.030	0.030	0.100	0.001	0.015	0.040	0.050	0.003	0.001	0.0002	0.0074	0.0022

Bundle No: 3
 Yield: 065011 Psi
 Tensile: 079597 Psi
 Eln.2in: 33 %
 Certification: ASTM A500-21 GRADE B&C

Heat: 22135671
 MILL: BIGRIVER
 Mill Location: Osceola,AR
 Method: EAF
 Recycled Content: 76.00%
 Post Consumer: 95.00%
 Pre-Consumer (Post Industrial): 5.00 %
 % Harvested: 75%
 Within Miles of Location: 500

Material Note:

Sales Or. Note:

Authorized by Quality Assurance: *Jason Richard*
Jason Richard
 The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements.
 CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1

